
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
120010   ASTM A-36/A-572-50         0.171  0.869  0.018  0.010  0.210  0.028  0.018  0.019  0.010  0.030  0.002  0.011  0.004
120012   ASTM A-36/A-572-50         0.146  0.810  0.021  0.010  0.152  0.028  0.025  0.014  0.010  0.033  0.003  0.007  0.003
219668   ASTM A-36/A-572-50         0.152  0.827  0.015  0.004  0.166  0.032  0.017  0.017  0.004  0.028  0.001  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
120010          261116933A      59.675(KSI)     74.409(KSI)     26(%)
120010          261116935A      60.365(KSI)     74.084(KSI)     24(%)
120012          261117085A      57.141(KSI)     73.599(KSI)     25(%)
120012          261117086A      60.485(KSI)     75.881(KSI)     25(%)
219668          261117253A      59.683(KSI)     75.046(KSI)     27(%)
219668          261117285A      60.701(KSI)     77.364(KSI)     26(%)
219668          261117286A      59.683(KSI)     75.046(KSI)     27(%)
219668          261201457A      61.073(KSI)     72.706(KSI)     25(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
120010          261117076B      4            12.0000      8.0000       12.2000      74.400          11917           0000511131
120010          261117076C      4            12.0000      8.0000       12.2000      74.400          11917           0000511131
120010          261117076D      4            12.0000      8.0000       12.2000      74.400          11917           0000511131
120012          261117087B      4            12.0000      8.0000       12.2000      74.400          11917           0000511131
120012          261117087C      4            12.0000      8.0000       12.2000      74.400          11917           0000511131
120012          261117087D      4            12.0000      8.0000       12.2000      74.400          11917           0000511131
219668          261117292B      20           8.0000       4.0000       12.2000      22.320          11917           0000511131
219668          261117292C      20           8.0000       4.0000       12.2000      22.320          11917           0000511131
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
120010          261117076B      000050       1001574937
120010          261117076C      000050       1001574937
120010          261117076D      000050       1001574937
120012          261117087B      000050       1001574937
120012          261117087C      000050       1001574937
120012          261117087D      000050       1001574937
219668          261117292B      000080       1001574937
219668          261117292C      000080       1001574937
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